


Before assembly, please check to make sure all components are included.

( 1 ) - One Table TopC - Table Top

FS-SPT2HA-CAP-03

STSA-SPT2HA-A-03

FP - Fastener Pack

STP-DS6H-D-01

STP-DS6H-A-01

STP-DS-B-02

-   5/8" x 1" Cross Dowel

-   #12 x 3" Flat Head Phillips Screw

-   3/8" Finish Nut

( 2 ) - Two Left Legs

( 2 ) - Two Right Legs

( 1 ) - One Center Support

( 2 ) - Two Angle Supports

( 2 ) - Two Under Seat Supports

3

FP-SPT2HA-CU-03

STP-DS-A-02

( 1 ) - One Fastener Pack

K - Right Leg

10

SPT6

-   3/8" x 4 1/2" Carriage Bolt

Before assembly, please check to make sure all fasteners are included.

-   3/8" x 4" Hex Head Tap Bolt

16

2

4

30 -   3/8" Flat Washer

-   3/8" x 2 1/2" Hex Head Lag Bolt

16 -   3/8" Lock Washer 16

8 -   3/8" x 3" Hex Head Lag Bolt

2

J - Left Leg

J - Left Leg

K - Right Leg

H - Seat Cross Support

H - Seat Cross Support

G - Under Seat Support

G - Under Seat Support

N - Angle Support N - Angle Support

O - Center Support

STP-S6H-B-01

( 2 ) - Two Seat Cross Supports
STP-S6H-C-02

STSA-S6H-A-02
( 2 ) - Two Seats

D - Seat

D - Seat



-   #12 x 3" Flat Head Phillips Screw10

46

4

-   3/8" Flat Washer

-   3/8" Nylon Lock Nut

-   3/8" x 2 1/2" Hex Head Lag Bolt

8 -   3/8" x 3" Hex Head Lag Bolt

Before assembly, please check to make sure all fasteners are included.

16

-   5/8" x 1" Cross Dowel2

2 -   3/8" x 4" Hex Head Tap Bolt

FS-SPT2HA-CAP-03

3/8" x 5" Hex Head Bolt16   -

Also needed for this assembly will be the following materials:
1 - #3 Phillips Drive Bit 2 - 9/16" Socket Wrench

1 - 1/4" Flat Head Screwdriver

















AutoCAD SHX Text
DEAR VALUED CUSTOMER,  THANK YOU FOR PURCHASING THIS PRODUCT. THIS PRODUCT IS MANUFACTURED USING RECYCLED MATERIALS AND MAY HAVE SLIGHT COLOR VARIATIONS, OCCASIONAL SPECKS OF COLOR OR IRREGULAR SURFACE PATTERNS. THESE ARE NORMAL CONDITIONS OF RECYCLED PLASTICS AND MAKE EACH PIECE OF FURNITURE UNIQUE. THESE CHARACTERISTICS DO NOT AFFECT THE STRENGTH, QUALITY OR PERFORMANCE OF THE PRODUCT.  THANK YOU AGAIN FOR PURCHASING THIS PRODUCT AND HELPING OUR ENVIRONMENT.


	FS-SPT2HA-CAP-03-PAGE 1
	FS-SPT2HA-CAP-03-PAGE 2
	FS-SPT2HA-CAP-03-PAGE 3
	FS-SPT2HA-CAP-03-PAGE 4
	FS-SPT2HA-CAP-03-PAGE 5
	FS-SPT2HA-CAP-03-PAGE 6
	FS-SPT2HA-CAP-03-PAGE 7
	FS-SPT2HA-CAP-03-PAGE 8
	FS-SPT2HA-CAP-03-PAGE 9
	FS-SPT2HA-CAP-03-PAGE 10
	FS-SPT2HA-CAP-03-PAGE 11-DISCLAIMER

